



中国认可
国际互认
检测
TESTING
CNAS L0599

Test Report

No: SHCPCH210505259E

Date: Jun 04 2021

Client name: Foshan Dooicity Environmental Protection Material Co.,Ltd
 Client address: No.418,Yong'an Building, No.22 Lizhitang road,Shangjiashi,Ronggui,Shunde District,Foshan
 Sample name: Bamboo pulp toilet paper
 Date of manufacture/Valid Date of manufacture: 2021/03/16
 Period or Batch/Exp. Date:
 Manufacturer: Foshan Dooicity Environmental Protection Material Co.,Ltd

The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.

SGS job No.: SHCPCH210505259
 SGS reference No.: GZCPCH210502628
 Date of receipt: May 17 2021
 Testing period: May 17 2021~ May 31 2021

Test(s) requested(selected test(s) as requested by applicant), test method(s), test result(s):
 Please refer to next page

Remark:

- (1) The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.
- (2) This test report is in Chinese and maybe translated into other languages, The Chinese version shall prevail.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and this document cannot be used for improper publicity without approval of the Company, not be allowed to copy testing report (except for copy of full text) without written approval.

Signed for and on behalf of
 SGS-CSTC Standards Technical Services (Shanghai) Co.,Ltd



Authorized Signature: Angela Yu

scan to see the report



SHCPCH210505259E



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>; and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Report

No: SHCPCH210505259E

Date: Jun 04 2021

The test results are as follows:

Physical & Chemical test

Test method: GB/T 20810-2018 Toilet tissue (base) paper made from virgin fiber

Test Item(s)	Unit(s)	Test Result(s)	Limit (GB/T 20810-2018 First Grade Product Tissue Paper)	Single determination
Capillary Rise (CD)	mm/100s	74	≥30	Conform
Tensile Index	MD	5.61	≥3.50	Conform
	CD	2.55	≥1.80	
Dispersibility	--	Qualified	Qualified	Conform

Sample Description: toilet paper



The test report shall only be used for client scientific research, teaching, internal quality control, product research and development, etc.

*** End of Report***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com